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FCC Test Report

FCC ID: 2BNAD-X7PRO

Kemi Intelligent Manufacturing (Shenzhen) Co., Ltd.

4F, Block A, 88 Fukang Rd, Longgang Dist, Shenzhen, China
Kemi Intelligent Manufacturing (Shenzhen) Co., Ltd.
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CORNMI HEAD MOUNTED DISPLAY
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X7 Lite, X7

Dec. 06, 2024
Dec. 06, 2024 - Jan. 07, 2025
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5745 Antl 81.82 0.87
NVNT a 5785 Antl 77.27 1.12
NVNT a 5825 Antl 78.26 1.06
NVNT ac20 5745 Antl 97.04 0.13
NVNT ac20 5785 Antl 97.04 0.13
NVNT ac20 5825 Antl 96.32 0.16
NVNT ac40 5755 Antl 94.2 0.26
NVNT ac40 5795 Antl 94.2 0.26
NVNT ac80 5775 Antl 89.19 0.5
NVNT ax20 5745 Antl 97.04 0.13
NVNT ax20 5785 Antl 97.04 0.13
NVNT ax20 5825 Antl 97.06 0.13
NVNT ax40 5755 Antl 94.2 0.26
NVNT ax40 5795 Antl 94.29 0.26
NVNT ax80 5775 Antl 89.19 0.5
NVNT n20 5745 Antl 97.01 0.13
NVNT n20 5785 Antl 97.01 0.13
NVNT n20 5825 Antl 97.01 0.13
NVNT n40 5755 Antl 94.2 0.26
NVNT n40 5795 Antl 94.2 0.26
Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 2 of 81




Shenzhen LGT Test Service Co., Ltd.

Test Report

Duty Cycle NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

- SENSE:IN -
Center Freq 5.745000000 GHz i ‘Avo Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB
Ref Offset 8.46 dB f'-‘1hr1"6'9_.09 ps|
Ref 20,00 dBm 2.30 dBm

Center 5.745000000 GHz Span 0 Hz,

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

KR MODE TRC SCL X Y
[t]  6000us|  230dBm|

-10.26 dBm

-4.56 dBm.

Duty Cycle NVNT a 5785MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL 7F

Center Freq 5.785000000 GHz B ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB
e 3 Mkr1 100.0 ps|
Ref Offset 8.44 dB
Ref 20,00 dBm 1.04 dBm

Center 5.785000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Y FUNCTION | FUNCTION ¥DTH

150.0 us
3200us

Duty Cycle NVNT a 5825MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL 7F

Center Freq 5.825000000 GHz ) Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run

IFGain:Low #Atten: 30 dB
Ref Offset 8.64 dB Mkr1 170.0 ps
Ref 20.00 dBm 1.66 dBm

Center 5.825000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| SCL

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Test Report

Duty Cycle NVNT ac20 5745MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL
Center Freq 5.745000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

13

Span 0 Hz

Center 5.745000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

i E FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

Duty Cycle NVNT ac20 5785MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.785000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

e 3 Mkr1 440.0 ps|
Ref Offset 8.44 dB s
Ref 20,00 dBm -24.27 dBm

Span 0 Hz

Center 5.785000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ac20 5825MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.825000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.825000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ac40 5755MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL SENSE I
Center Freq 5.755000000 GHz B
PNO: Fast ~s—  Trig: Free Run

IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr

Ref Offset 8.39 dB
Ref 20,00 dBm

Center 5.755000000 GHz
Res BW 1.0 MHz

MKF, MODE TR

#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Duty Cycle NVNT ac40 5795MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL SENSEIN ]
Center Freq 5.795000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

. \ A€ Mkr1 350.0 ps|
Ref Offset 8.48 dB .
Ref 20,00 dBm -6.70 dBm

Span 0 Hz

Center 5.795000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ac80 5775MHz Antl

Keysight Spectruem Analyzer - Swept SA
L SENSE.IN (]

Center Freq 5.775000000 GHz

Avg Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Mkr
Ref Offset8.41 dB
Ref 20,00 dBm -5.88

Span 0 Hz

Center 5.775000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKR MODE TRC| 5C

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 5 of 81



Shenzhen LGT Test Service Co., Ltd.

Test Report

Duty Cycle NVNT ax20 5745MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL ENSEIN ]
Center Freq 5.745000000 GHz ) Avp Type: Log-Pwr
N Trig: Free Run

E

Fast ~#—
IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.745000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

i E FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

Duty Cycle NVNT ax20 5785MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.785000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Mkr1 1.130 ms|
Ref Offset 8.44 dB
R:ef 20,00 dBm -4.20 dBm

Span 0 Hz

Center 5.785000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ax20 5825MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.825000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.825000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ax40 5755MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL SENSEN ]
Center Freq 5.755000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun

IFGain:Low #Atten: 30 dB

. y Mkr1 60.00 ps
Ref Offset 8.39 dB -
R:ef 20,00 dBm -71.77 dBm

Center 5.755000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

: E FUNCTION | FUNCTION ¥DTH FUNCTION

MKF, MODE TR

Duty Cycle NVNT ax40 5795MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL SENSEIN ]
Center Freq 5.795000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

. \ A€ Mkr1 100.0 ps|
Ref Offset 8.48 dB .
R:ef 20,00 dBm -6.09 dBm

Span 0 Hz

Center 5.795000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION | FUNCTION ¥DTH

MKF MODE

Duty Cycle NVNT ax80 5775MHz Antl

Keysight Spectruem Analyzer - Swept SA
SENSEIN 04:15

L "
Center Freq 5.775000000 GHz Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.41 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.775000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 7 of 81



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT n20 5745MHz Antl

Keysight Spectrum Analyzer - Swept SA =]
AL ENSE IV T 042551 P
Center Freq 5.745000000 GHz ) Avp Type: Log-Pwr N
PNO: Fast ~—  1rig: FreeRun u
1.23

IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

Center 5.745000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

c FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

Duty Cycle NVNT n20 5785MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.785000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Mkr1 230.0 ps|
Ref Offset 8.44 dB
Ref 20,00 dBm 0.84 dBm

Span 0 Hz

Center 5.785000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

KR MODE

FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT n20 5825MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.825000000 GHz

R

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.825000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 8 of 81



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT n40 5755MHz Antl

[ Keysight Spectrum Analyzer - Swept SA =

AL NSE T ]
Center Freq 5.755000000 GHz ) Avp Type: Log-Pwr
Trig: Free Run

. Y kr1 520.0 ps
Ref Offset 8.39 dB i
Ref 20,00 dBm -7.64 dBm

Center 5.755000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

(5] X FUNCTION FUN

Duty Cycle NVNT n40 5795MHz Antl

Keysight Spectrum Analyzer - Swept 54
Center Freq 5.795000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~+—  11ig: FreeRun
IFGain:Low #Artten: 30 dB

. \ A€ Mkr1 300.0 ps|
Ref Offset 8.48 dB
Ref 20,00 dBm -8.15 dBm

Center 5.795000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR X FUNCTION | FUNCTION ¥DTH

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 9 of 81



Shenzhen LGT Test Service Co., Ltd.

Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 7.4 0.87 8.27 30 Pass
NVNT a 5785 Antl 6.647 1.12 7.767 30 Pass
NVNT a 5825 Antl 7.777 1.06 8.837 30 Pass
NVNT ac20 5745 Antl 8.111 0.13 8.241 30 Pass
NVNT ac20 5785 Antl 7.328 0.13 7.458 30 Pass
NVNT ac20 5825 Antl 8.513 0.16 8.673 30 Pass
NVNT ac40 5755 Antl 8.53 0.26 8.79 30 Pass
NVNT ac40 5795 Antl 7.994 0.26 8.254 30 Pass
NVNT ac80 5775 Antl 8.146 0.5 8.646 30 Pass
NVNT ax20 5745 Antl 8.091 0.13 8.221 30 Pass
NVNT ax20 5785 Antl 7.379 0.13 7.509 30 Pass
NVNT ax20 5825 Antl 8.493 0.13 8.623 30 Pass
NVNT ax40 5755 Antl 8.484 0.26 8.744 30 Pass
NVNT ax40 5795 Antl 8.01 0.26 8.27 30 Pass
NVNT ax80 5775 Antl 8.263 0.5 8.763 30 Pass
NVNT n20 5745 Antl 8.095 0.13 8.225 30 Pass
NVNT n20 5785 Antl 7.245 0.13 7.375 30 Pass
NVNT n20 5825 Antl 8.391 0.13 8.521 30 Pass
NVNT n40 5755 Antl 8.376 0.26 8.636 30 Pass
NVNT n40 5795 Antl 7.871 0.26 8.131 30 Pass

Test Report

Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT a 5745MHz Antl

GEIN T 0420:33 PH130n 02, 2025

Center Freq: 5.745000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.745000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.40 dBm /20 MHz -65.61 dBm /Hz

G STATUS

Power NVNT a 5785MHz Antl

7 NSE T T 04:21:31 PMan 02, 2025

Center Freq 5.785000000 GHz Center Freq: 5.786000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.65 dBm /20 MHz -66.36 dBm /Hz

Power NVNT a 5825MHz Antl

AL E NSEIN T 04:25:01 PMan 02, 2025
Center Freq 5.825000000 GHz Center Freq: 5.826000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.78 dBm /20 MHz -65.23 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com

Page 11 of 81



Shenzhen LGT Test Service Co., Ltd.

Power NVNT ac20 5745MHz Antl

VG I T 05.01449 PH 13 02, 2025
Center Freq: 5.745000000 GHz Radio Std: None

s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.745000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.11 dBm /20 MHz -64.90 dBm /Hz

G STATUS

Power NVNT ac20 5785MHz Antl

=
05:07:13 PM1an 02, 2025

[ Keysight Spectrum Analyzer - Channel Pawer
RL 5
Radio Std: None

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz
—»—  Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.33 dBm /20 MHz -65.68 dBm /Hz

Power NVNT ac20 5825MHz Antl

GEIN T 05:00:15 PH13n 02, 2025

Center Freq: 5.825000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.51 dBm /20 MHz -64.50 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ac40 5755MHz Antl

VG I T 05:16:04 PH13n 02, 2025

Center Freq: 5.755000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.755000000 GHz

Ref Offset 8.39 dB
Ref 28,

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.53 dBm /40 MHz -67.49 dBm /Hz

G STATUS

Power NVNT ac40 5795MHz Antl

7 NSEIN T 05:18:30 PMan 02, 2025

Center Freq 5.795000000 GHz Center Freq: 5795000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 8.48 dB
Ref 28.48 dBm

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.99 dBm /40 MHz -68.03 dBm /Hz

Power NVNT ac80 5775MHz Antl

AL E NSEIN T 04:14:53 PMan 02, 2025
Center Freq 5.775000000 GHz Center Freq: 5.776000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset8.41 dB
Ref 2841 dBm

Center 5.775 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.15 dBm /80 MHz -70.88 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ax20 5745MHz Antl

VG I T 05:02:35 PH13n 02, 2025

Center Freq: 5.745000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.745000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.09 dBm /20 MHz -64.92 dBm /Hz

G STATUS

Power NVNT ax20 5785MHz Antl

=
05:08:02 PM1an 02, 2025

[ Keysight Spectrum Analyzer - Channel Pawer
RL 508
Radio Std: None

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz
—»—  Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.38 dBm /20 MHz -65.63 dBm /Hz

Power NVNT ax20 5825MHz Ant1

AL E NSEIN T 05:10:12 PMan 02, 2025
Center Freq 5.825000000 GHz Center Freq: 5.826000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.49 dBm /20 MHz -64.52 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ax40 5755MHz Antl

GEIN T 05:17:13PM1on 02, 2025
Center Freq: 5.755000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.755000000 GHz

Ref Offset 8.39 dB
Ref 28,

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.48 dBm /40 MHz -67.54 dBm /Hz

G STATUS

Power NVNT ax40 5795MHz Antl

7 NSEIN T 05:19:40 PM1an 02, 2025

Center Freq 5.795000000 GHz Center Freq: 5795000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 8.48 dB
Ref 28.48 dBm

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.01 dBm /40 MHz -68.01 dBm /Hz

Power NVNT ax80 5775MHz Antl

AL E NSEIN T 04:15:50 PM1an 02, 2025
Center Freq 5.775000000 GHz Center Freq: 5.776000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset8.41 dB
Ref 2841 dBm

Center 5.775 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.26 dBm /80 MHz -70.77 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT n20 5745MHz Antl

GEIN T 042559 PH13n 02, 2025

Center Freq: 5.745000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.745000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.10 dBm /20 MHz -64.92 dBm /Hz

G STATUS

Power NVNT n20 5785MHz Antl

NSEIN ] 04:34:49 PM1an 02, 2025
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL E

Ref Offset 8.44 dB
Ref 28.44 dBm

Tttt

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.24 dBm /20 MHz -65.77 dBm /Hz

Power NVNT n20 5825MHz Antl

VSE I T 0436:00PM1on 02, 2025

Center Freq: 5.825000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.39 dBm /20 MHz -64.62 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT n40 5755MHz Antl

===

ENSE I T 0437229 PM1on 02, 2025
Center Freq: 5.755000000 GHz Radio Std: None

s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.755000000 GHz

Ref Offset 8.39 dB
Ref 28,39 dBm

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.38 dBm /40 MHz -67.64 dBm /Hz

G STATUS

Power NVNT n40 5795MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

= N i 04:38:41 PMJan 02,
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

025

Ref Offset 8.48 dB
Ref 28.48 dBm

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.87 dBm /40 MHz -68.15 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 17 of 81



Shenzhen LGT Test Service Co., Ltd.

-6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 15.956 0.5 Pass
NVNT a 5785 Antl 16.288 0.5 Pass
NVNT a 5825 Antl 15.993 0.5 Pass
NVNT ac20 5745 Antl 16.083 0.5 Pass
NVNT ac20 5785 Antl 15.091 0.5 Pass
NVNT ac20 5825 Antl 15.861 0.5 Pass
NVNT ac40 5755 Antl 35.023 0.5 Pass
NVNT ac40 5795 Antl 35.375 0.5 Pass
NVNT ac80 5775 Antl 75.078 0.5 Pass
NVNT ax20 5745 Antl 16.301 0.5 Pass
NVNT ax20 5785 Antl 14.422 0.5 Pass
NVNT ax20 5825 Antl 16.911 0.5 Pass
NVNT ax40 5755 Antl 35.052 0.5 Pass
NVNT ax40 5795 Antl 35.123 0.5 Pass
NVNT ax80 5775 Antl 75.108 0.5 Pass
NVNT n20 5745 Antl 15.792 0.5 Pass
NVNT n20 5785 Antl 16.93 0.5 Pass
NVNT n20 5825 Antl 16.038 0.5 Pass
NVNT n40 5755 Antl 33.859 0.5 Pass
NVNT n40 5795 Antl 35.113 0.5 Pass

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 18 of 81




Shenzhen LGT Test Service Co., Ltd.

-6dB Bandwidth NVNT a 5745MHz Antl

-
. i 04:20:50 PMJan 02, 2025
Center Freq: 5.745000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 8.46 dB Mkr3 5.752965 GHz]
Ref 28.46 dBm -9.9730 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz

n\rw*»"«‘f'-**"’-‘w"""-""‘"‘""“L AV st Wpeniannt

Center 5.745 GHz
‘Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 14.8 dBm
16.352 MHz

Transmit Freq Error -13.142 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.96 MHz x dB -6.00 dB

-6dB Bandwidth NVNT a 5785MHz Antl

04:21:48 PM1an 02,

[ Keysight Spectrum Analyzer - Occupied BW
RL
Radio Std: None

Center Freq 5.785000000 GHz cgn.ter Freq: 6.785000000 GHz
-+ Trig: FreeRun Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS
: Mkr3 5.79313 GHz
Ref 28,44 dBm -9.5363 dBm

#IFGain:Low

Yy
h
e bl

iCenter 5.785 GHz Span 30 MHz|
‘Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 14.0 dBm
16.354 MHz

Transmit Freq Error -14.104 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.29 MHz x dB -6.00 dB

-6dB Bandwidth NVNT a 5825MHz Antl

===
ENSE I T 04325119 PH13n 02, 2025
Center Freq: 5.825000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

i v’ r f 3
Tk g bl A AL L b s R TR, |

Wy 4%

b,

W,
o,

W
™,

M o]
_ W
me..- hul*MJwrﬂ Wy J{'Li‘v“wl""'\km N

iCenter 5.825 GHz Span 30 MHz|
‘Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 15.2 dBm
16.318 MHz

Transmit Freq Error -35.469 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.99 MHz x dB -6.00 dB

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-6dB Bandwidth NVNT ac20 5745MHz Antl

o
ENSEIN T 05:02:05 PMan 02, 2025
Center Freq: 6.745000000 GHz Radio Std: None
~+—  Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz

Radio Device: BTS

: Mkr3 5.753023 GHz
Ref 28,46 dBm -11.105 dBm

w.m.'w,»!‘_: t
e #L,h\—J'd.Wr‘ \.klﬁ‘ldiwfjl‘.r,\\,,g‘.,\,q

iCenter 5.745 GHz Span 30 MHz|
‘Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 14.0 dBm
17.549 MHz

Transmit Freq Error -19.059 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.08 MHz x dB -6.00 dB

-6dB Bandwidth NVNT ac20 5785MHz Antl

05:07:32 PMan 02,

[ Keysight Spectrum Analyzer - Occupied BW
RL
Radio Std: None

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz
Trig: Free Run AvglHold: 100/100
#Atten: 30 dB Radio Device: BTS

MKr3 5.792511 GHZ
Ref Offset8.44 dB
Ref 28.44 dBm '7.4726 dBm

#IFGain:Low

o
kbR S

iCenter 5.785 GHz Span 30 MHz|
‘Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 13.2 dBm
17.550 MHz

Transmit Freq Error -34.066 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.09 MHz x dB -6.00 dB

-6dB Bandwidth NVNT ac20 5825MHz Antl

o | o ]
05:09:35 PMan 02, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.825000000 GHz Center Freq: 6.826000000 GHz
Trig: Free Run AvglHold: 100/100

—-—
#IFGain:Low #Atten: 30 dB

Radio Device: BTS

Ref Offset 8.64 dB
Ref 28.64 dBm

1

\
liongpenpredpnlioie | mashia it

i

g i '<,~|"v.’l.|\‘,.. A -ﬁ-n.-| J

iCenter 5.825 GHz Span 30 MHz|
‘Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 14.4 dBm
17.538 MHz

Transmit Freq Error -41.934 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.86 MHz x dB -6.00 dB

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 20 of 81



Shenzhen LGT Test Service Co., Ltd.

-6dB Bandwidth NVNT ac40 5755MHz Antl
R
Fodio Sud: Nome™

[ Keysight Spectrum Analyzer - Occupied BW

AL E ENGE I -
Center Freq 5.755000000 GHz Center Freq: 6.766000000 GHz
~»—  Trig: FreeRun AvglHold: 100/100
#IFGain:Low #Atten: 30 dB
Mkr3 5.772483 GHz
-10.005 dBm

Radio Device: BTS

Ref Offset 8.39 dB
Ref 28,

Mw.\-.\a.hme‘m-'w'wmw.lmhr

Iwa.-‘mm'mv«w‘-.,mw“ -!'m‘
m\lmw.w..f.u}m"
Sweep 6 ms|

Center 5.755 GHz
‘Res BW 100 kHz #VBW 300 kHz

Total Power 14.8 dBm

Occupied Bandwidth
35.756 MHz
-28.624 kHz % of OBW Power 99.00 %
-6.00 dB

Transmit Freq Error
35.02 MHz x dB

x dB Bandwidth

STATUS

G

-6dB Bandwidth NVNT ac40 5795MHz Antl

[ Keysight Spectrum Analyzer - Occupied W o |-
RL ENSE IN T 05:18:54 PM1an 02, 2025
Center Freq: 5.795000000 GHz Radio Std: None
Avg|Hold: 1001100
Radio Device: BTS

Trig: Free Run

Center Freq 5.795000000 GHz
" sanen: 3048

#IFGain:Low

Ref Offset 8.48 dB
Ref 28.48 dBm

3 ¢ 3
TR — J..—mwm'm\.ﬁwwxwumﬁ_&
.ﬁ
J
¥
Y,
o P A

ICenter 5.795 GHz
#VBW 300 kHz Sweep 6 ms

‘Res BW 100 kHz
14.2 dBm

Occupied Bandwidth Total Power
35.932 MHz

40.752 kHz % of OBW Power 99.00 %

-6.00 dB

Transmit Freq Error
35.37 MHz x dB

x dB Bandwidth

-6dB Bandwidth NVNT ac80 5775MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
- ENSEIN T 04:15:17 PMan 02, 2025
Center Freq: 6.776000000 GHz Radio Std: None
Avg|Hold: 1001100
Radio Device: BTS

AL
Center Freq 5.775000000 GHz o1
s~ Trig: FreeRun

#Atten: 30 dB

#FGain:Low
Mkr3 5.812591 GHz

-15.436 dBm

Ref Offset8.41 dB
Ref 2841 dBm

/

¥

ey
iCenter 5.775 GHz Span 120 MHz
#VBW 300 kHz Sweep 12 ms

‘Res BW 100 kHz
14.8 dBm

Total Power

Occupied Bandwidth
75.282 MHz

52.123 kHz
75.08 MHz x dB

% of OBW Power 99.00 %

Transmit Freq Error
x dB Bandwidth

G

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 21 of 81



Shenzhen LGT Test Service Co., Ltd.

-6dB Bandwidth NVNT ax20 5745MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

i.n\'»‘-‘,ij.vﬂ-Vﬁ""-.r

Center 5.745 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.573 MHz
-28.736 kHz
16.30 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

13.9 dBm

o | o ]
05:02:51 PMan 02, 2025
Radio Std: None
Radio Device: BTS

Mkr3 5.753122 GHz
-8.9389 dBm

Sweep 3.333 ms|

99.00 %
-6.00 dB

-6dB Bandwidth NVNT ax20 5785MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 8.44 dB
Ref 28.44 dBm

il

Center 5.785 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.553 MHz
-20.874 kHz
14.42 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.785000000 GH.

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

z Radio Std: None
Avg|Hold: 100/100

05:08:22 PMJan 02,

Radio Device: BTS

Mkr3 5.79219 GHz
-10.392 dBm

T e

Span 30 MHz|
Sweep 3.333 ms

13.3 dBm

99.00 %
-6.00 dB

-6dB Bandwidth NVNT ax20 5825MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.64 dBm

N
a

W
J_,._.,u,l,-nia,w'wd'\ll

Center 5.825 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.534 MHz
-49.627 kHz
16.91 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 30 dB

T A et

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Center Freq: 6.826000000 GHz
Avg|Hold: 100/100

o |- ]

05:10:32 PMan 02, 2025
Radio Std: None

Radio Device: BTS

Sweep 3.333 ms|

14.4 dBm

99.00 %
-6.00 dB

Test Report Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com

Page 22 of 81



Shenzhen LGT Test Service Co., Ltd.

-6dB Bandwidth NVNT ax40 5755MHz Antl

05:17:36 PMan 02, 2025

=

[ Keysight Spectrum Analyzer - Occupied BW
Radio Std: None

AL E
Center Freq 5.755000000 GHz
#IFGain:Low s

Center Freq: 5.7566000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Radio Device: BTS

-9.5633 dBnr

Ref Offset 8.39 dB
Ref 28,

it
ST

O-HI-'W)M'\'NM'-'IW/ W

Center 5.755 GHz
#VBW 300 kHz

‘Res BW 100 kHz
14.7 dBm

Occupied Bandwidth Total Power
35.755 MHz

-30.167 kHz
35.05 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

STATUS

G

Mkr3 5.772496 GHzZ,

Span 60 MHz|
Sweep 6 ms|

1

-6dB Bandwidth NVNT ax40 5795MHz Antl

05:20:05 PM Jan

02,2025

Center Freq: 5.795000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.795000000 GHz
- Radio Device: BTS

#FGain:Low
12608 GHz

Ref Offset 8.48 dB -
Ref 28.48 dBm 2.047

y
w‘t‘a.wwt\'f"‘v"’f

ICenter 5.795 GHz
#VBW 300 kHz

‘Res BW 100 kHz

Total Power 14.2 dBm

Occupied Bandwidth
35.937 MHz

46.716 kHz

35.12 MHz x dB

Transmit Freq Error % of OBW Power 99.00 %
-6.00 dB

x dB Bandwidth

dBm

Sweep 6ms

-6dB Bandwidth NVNT ax80 5775MHz Antl

04:16:1

=

6 PHJan 02, 2025

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.775000000 GHz
-

Center Freq: 5.775000000 GHz
Trig: Free Run Avg|Hold: 1001100

#FGain:Low #Atten: 30 dB
Mkr3 5.81

Radio Std: None

Radio Device: BTS

2601 GHz

-16.552 dBm

Ref Offset8.41 dB
Ref 2841 dBm

Center 5.775 GHz
#VBW 300 kHz

‘Res BW 100 kHz

Total Power 14.8 dBm

Occupied Bandwidth
75.315 MHz

46.800 kHz
75.11 MHz x dB

Transmit Freq Error % of OBW Power 99.00 %

x dB Bandwidth

G

Span 120 MHz

Sweep 12ms

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.|

gt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-6dB Bandwidth NVNT n20 5745MHz Antl

=

04:26:19 PMan 02, 2025

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz
#IFGain:Low s

Trig

Ref Offset 8.46 dB
Ref 28.46 dBm

A

Center 5.745 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.560 MHz

-25.423 kHz

Transmit Freq Error
15.79 MHz

x dB Bandwidth

G

Center Freq: 5.745000000 GHz

Free Run Avg|Hold: 1001100

#Atten: 30 dB

#VBW 300 kHz

Total Power 14.0 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS

Radio Std: None
Radio Device: BTS

Mkr3 5.752871 GHz
-8.5638 dBm

RSNyt

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT n20 5785MHz Antl

04:35:12 PMan 02, 2025

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 8.44 dB
Ref 28.44 dBm

it

Center 5.785 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.552 MHz

-25.049 kHz

Transmit Freq Error
16.93 MHz

x dB Bandwidth

Center Freq: 5786000000 GHz
Trig: Free Run Avg|Hold: 10!
#Atten: 30 dB

— , ¥
e A i i

#VBW 300 kHz

Total Power

% of OBW Power 99.
x dB

13.0 dBm

-6.00 dB

Radio Std: None

01100
Radio Device: BTS

Mkr3 5.79344 GHz
-11.369 dBm

. |
LR

Span 30 MHz|
Sweep 3.333 ms

00 %

-6dB Bandwidth NVNT n20 5825MHz Antl

=

04:36:23 PM1an 02, 2025

[ Keysight Spectrum Analyzer - Occupied BW

H#IFGain:L

Ref Offset 8.64 dB
Ref 28.64 dBm

e

Center 5.825 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.533 MHz

-44.958 kHz
16.04 MHz x dB

Transmit Freq Error
x dB Bandwidth

G

Center Freq: 6.826000000 GHz
Trig: Free Run

o #Atten: 30 dB

ety R

#VBW 300 kHz

Total Power

% of OBW Power

Avg|Hold: 100/100

Radio Std: None

Radio Device: BTS

Mkr3 5.832974 GHz
-11.633 dBm

3
wtewdsscl B,

N
A

R
Span 30 MHz|
Sweep 3.333 ms

14.3 dBm

99.00 %

Test Report Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Test Report

-6dB Bandwidth NVNT n40 5755MHz Antl

===
ENSE I T 0437552 PM1on 02, 2025
Center Freq: 5.755000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.77

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.755000000 GHz

Ref Offset 8.39 dB
Ref 28,

N
: tabashaalest-storbstotplanlostos .»“l«v}m‘m'mkm‘wuhww,.;“\q‘

W

A
M

Center 5.755 GHz

‘Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.6 dBm
35.783 MHz

Transmit Freq Error -6.460 kHz % of OBW Power 99.00 %

x dB Bandwidth 33.86 MHz x dB -6.00 dB

G STATUS

-6dB Bandwidth NVNT n40 5795MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

. R i 04:39:05 PMJan 02, 2025
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
~s—  Trig: FreeRun Avg|Hold: 100100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 8.48 dB Mkr3 5.8126 GHz

Ref 28.48 dBm -13.659 dBm

T

ICenter 5.795 GHz
‘Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.1 dBm
35.936 MHz

Transmit Freq Error 43.484 kHz % of OBW Power 99.00 %

x dB Bandwidth 35.11 MHz x dB -6.00 dB

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.43007706
NVNT a 5785 Antl 16.39939043
NVNT a 5825 Antl 16.4163107
NVNT ac20 5745 Antl 17.61281351
NVNT ac20 5785 Antl 17.58787232
NVNT ac20 5825 Antl 17.54343999
NVNT ac40 5755 Antl 35.94567087
NVNT ac40 5795 Antl 36.03600594
NVNT ac80 5775 Antl 75.39222035
NVNT ax20 5745 Antl 17.59454187
NVNT ax20 5785 Antl 17.61564553
NVNT ax20 5825 Antl 17.55128936
NVNT ax40 5755 Antl 35.90521384
NVNT ax40 5795 Antl 36.04959058
NVNT ax80 5775 Antl 75.42643449
NVNT n20 5745 Antl 17.60944263
NVNT n20 5785 Antl 17.60289497
NVNT n20 5825 Antl 17.55619369
NVNT n40 5755 Antl 35.91430468
NVNT n40 5795 Antl 36.07884715

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 26 of 81




Shenzhen LGT Test Service Co., Ltd.

Test Report

OBW NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

1,4. ﬁ.,.’w_l.u:\,' W

Center 5.745 GHz
‘Res BW 200 kHz

Occupied Bandwidth

16.430 MHz
5.184 kHz
19.52 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power

o | o ]
04:20:41 PM1an 02, 2025
Radio Std: None

Radio Device: BTS

e ‘.“»...‘.v,,q.-‘,-.»u\-fnv..w\ms».f..r.d.,.;—.,W,.,w.‘,v_‘v -

Ny u'!'["-r‘“’\».l" el

Span 30 MHz|
Sweep 1.333 ms

14.5 dBm

99.00 %

x dB -26.00 dB

OBW NVNT a 5785MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 8.44 dB
Ref 28.44 dBm

aher s

Center 5.785 GHz
‘Res BW 200 kHz

Occupied Bandwidth

16.399 MHz
2.547 kHz
19.65 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5786000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power

04:21:39 PMan 02,
Radio Std: None

Radio Device: BTS

Sweep 1.333 ms|

13.6 dBm

99.00 %

x dB -26.00 dB

OBW NVNT a 5825MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.64 dBm

Center 5.825 GHz
‘Res BW 200 kHz

Occupied Bandwidth
16.416 MHz
-40.562 kHz
19.31 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 6.826000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

_,,,\.,W\,_..—um-..n.-mm\n,mwm“.- S SN o L .

#VBW 620 kHz

Total Power

% of OBW Power

o | o ]
04:25:10 PMJan 02, 2025
Radio Std: None

Radio Device: BTS

il

b, .-»«"‘\Jw‘\'dm.'.-‘-,ll,;

Span 30 MHz|
Sweep 1.333 ms

14.8 dBm

99.00 %

x dB -26.00 dB

Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com
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